e e Physical-Chemical
Wastewater Treatment
Plant Design




EPA 625/4-73-002a

PHYSICAL-CHEMICAL WASTEWATER
TREATMENT PLANT DESIGN

bnvirommental Protection Agency
Region V, Library

230 South Dearborn Street
Chicago, Illinois 60604

ENVIRONMENTAL PROTECTION AGENCY e Technology Transfer

August 1973



ACKNOWLEDGMENTS

This seminar publication contains materials prepared for the
U.S. Environmental Protection Agency Technology Transfer Program
and has been presented at Technology Transfer design seminars
throughout the United States.

The information in this publication was prepared by Gordon Culp,
Clean Water Consultants—Culp, Wesner, Culp, El Dorado Hills, Calif.; L.
Gene Suhr, Director, Advanced Waste Treatment Group; and David R.
[...]
through the remaining basin, which will still provide 1 minute mixing with the foregoing criteria.

A mechanically mixed flocculator with 15 minutes detention is generally adequate for waste-
waters. In many cases, the flocculation resulting from the large coagulant doses added to waste-
waters results in very rapid flocculation, and even shorter detention times may be feasible. Provisions
should be made to add up to 1 mg/l polymer at the rapid mix or at the flocculator inlet or outlet,
or split among these points.

13



SURGE | . BACKWASH WASTEWATERS
STORAGE _'_'_—__—f"_—__t

| I
| I
l |

RECYCLE}——= weme j
|
|
|
I
|

CHLORINE
RAW COMMINUTION RAPID MIX RECARBONATION FLOW GRANULAR
SEWAGE AND AND SEDIMENTATION [—as (tF LIME EQUALIZATION FILTRATION  [—e CARBON
G GRIT REMOVAL FLOCCULATION (A) COAG USED) POND (B) (8)
(Q AVG, (A}
Q PEAK HOUR) e
l I .Y
N | I \ CARBON
COAGULANT(S) SLUDGE . .
| i l i
SLUDGE
I SLUDGE CARBON
— —» THICKENING INCINERATION
| (OPTIONAL) DEWATERING REGENERATION
| I CENTIRATE SCRUIBBER
I OVERFLOW OR Usﬁg;,fffgw UNDERFLOW AND
FILTRATE CARBON WASH WATERS
e e Y —_—— —_——

(A} DESIGN FLOW BASED ON Q PEAK HOUR PLUS Q RECYCLE
(8) DESIGN FLOW BASED ON Q AVERAGE PLUS Q RECYCLE.

Figure I11-1. lllustrative schematic of a physical-chemical treatment plant.



CLARIFIER SIZING

The critical clarifier design parameter is the peak hourly surface overflow rate. Gross carry-
over of solids can cause the downstream filter or adsorption processes to fail due to excessive head-
loss, which, in turn, will result in a total failure of the plant. Thus, it is of little consolation to know
the clarifier will perform properly under average flow conditions, only to have a carryover of exces-
sive solids during the peak hourly flow shut down the entire plant. A maximum peak hourly rate of
1,400 gpd/ft2 for conventional horizontal or radial flow clarifiers is recommended when using lime
as a coagulant, unless pilot tests indicate that other rates should be used. A maximum average rate
of 900 gpd/ft? is recommended. Whichever of these two criteria results in the larger clarifier size

should be used.

Several attempts have been made to use upflow, sludge-blanket-type clarifiers on coagulated
primary or secondary effluents. Difficulty in holding a sludge blanket has been reported in every
case. Successful operation has been achieved with these units by lowering the overflow rate to con-
ventional clarifier rates and eliminating the sludge blanket, which, in essence, converts the unit to a
conventiaonal radial flow basin. The instability of the sludge-blanket or solids-contact units is due to
the organics found in the raw sewage and the wide variations in incoming flow. These units have
been most successful in treating ground waters of uniform composition at a constant flow rate. Their
use is not recommended on coagulated wastewaters.

Provision should be made for recirculation of controlled amounts of sludge from the bottom
of the clarifier to the rapid-mix inlet. The high pH of lime-treated water will form deposits of calcium
carbonate on structures and in pipelines with which this water is in contact. Lime-sludge suction
lines should be glass lined to facilitate cleaning. Provisions must also be made for regular cleaning of
all other pipelines that carry the high pH effluent. Use of the new polyurethane cleaning pigs should
be compatible with the layout of the pipelines. Mechanical sludge-collection equipment used in
lime-settling basins should be of the bottom-scraper type rather than the vacuum-pickup style, be-
cause of the dense sludge to be handled.

RECARBONATION

Lime treatment of wastewaters for phosphorus removal often raises the pH to values of 10.0-
11.0. At this pH, the water is unstable and calcium carbonate floc will precipitate readily. This floc
is very tenacious and would encrust any downstream filters or carbon particles to a serious degree.
The pH may be lowered by injecting CO4 gas obtained from the incinerator stack gases. Primary
recarbonation is used to reduce the pH from 11.0 to 9.3, which is near that of minimum solubility
for calcium carbonate. In domestic wastewater, primary recarbonation to pH of 9.3 results in the
formation of a heavy, rapidly settling floc that is principally calcium carbonate, although some
phosphorus is also removed from solution by adsorption on the floc. If sufficient reaction time,
usually about 15 minutes in cold water, is allowed for the primary recarbonation reaction to go to
completion, the calcium carbonate floc does not redissolve with subsequent further lowering of pH
in secondary recarbonation. If lime is to be reclaimed by recalcining and reused, this settled primary
recarbonation floc is a rich source of calcium oxide, and may represent as much as one-third of the
total recoverable lime. If the pH were not reduced to less than about 8.8 before application to the
filters and carbon beds, calcium carbonate would be deposited extensively on the surface of the
grains. This effect could reduce filter efficiency, and also could reduce drastically the adsorptive
capacity of granular activated carbon for organics. It would produce rapid ash buildup in the carbon
pores upon regeneration of the carbon, and would lead to early replacement of the carbon.

It is possible to reduce the pH of a treated wastewater from 11.0 to 7.0, or to any other de-
sired value in one stage of recarbonation. Single-stage recarbonation eliminates the need for the
intermediate settling basin used with two-stage systems. However, by applying sufficient carbon
dioxide in one step for the total pH reduction, little, if any, calcium is precipitated with the bulk of

15



calcium remaining in solution. Thus, the calcium hardness of the finished water increases and, in
addition, a large quantity of calcium carbonate is lost which otherwise could be settled out, recal-
cined to lime, and reused. If lime is to be reclaimed, or if calcium reduction in the effluent is
desired, then two-stage recarbonation is required. Otherwise, single-stage recarbonation may be used
with substantial savings in initial cost and a reduction in the amount of lime sludge to be handled.

In the example wastewater discussed earlier, there would be no need for two-stage recarbona-
tion because

® No reuse of lime is planned.

® The phosphorus goals can be achieved without the slight additional phosphorus that may be
provided by two-stage recarbonation.

® The low lime dosage required does not add a significant quantity of calcium to the effluent.

If two-stage recarbonation is considered only for the purposes of lime recovery, the value of
the lime recovered should be compared against the cost of providing two-stage recarbonation. Peak
hourly overflow rates for the intermediate clarifier in two-stage recarbonation should not exceed
1,400 gpd/ft2. Provision should be made for polymer addition to the intermediate clarifier influent.

FILTRATION

Whether filtration is needed prior to activated-carbon adsorption is subject to debate. There is
no question that filtration ahead of a downflow granular-carbon adsorption bed will reduce the rate
at which the pores of the activated carbon become plugged with inert materials. Also, the use of an
efficient filter permits downstream use of upflow, packed-carbon beds, which may be operated in
the more efficient countercurrent mode discussed later. The question is whether the cost of provid-
ing the filtration exceeds the benefits mentioned earlier. Only long-term operating data from plants
using granular carbon with and without prior flltration will answer this question. In the interim, a
conservative design will include filtration before carbon adsorption. In addition to protecting carbon
pores from plugging by inerts, mixed-media filtration also provides a more efficient means of solids
removal than carbon alone, resulting in a higher effluent quality. Filtration equipment is available
that will provide simple, reliable, and automatic operation. Carbon is not a particularly effective
filter, because basically it acts as a surface-type filter and, as such, is subject to all the shortcomings
of other surface filters applied to wastewaters. Any high solids loading will blind a surface-type
filter in short order. The use of dual-media or mixed, trimedia filters provides a much more efficient
filtration device that is capable of tolerating a much higher solids loading than is a surface-type filter.

In instances where an uptflow expanded-bed carbon contactor is used, the filter may be located.
downstream of the carbon column to remove the bacterial floc that is flushed from the carbon.

For the removal of the trace amounts of chemical floc that are to be expected from the chem-
ical clarifier, a properly designed dual-media or mixed trimedia bed may operate at rates of 5-10
_ gpm/ft2. The use of 5 gpm/ftZ will provide a conservative basis for design. Surface wash is a must -
when filtering sewage. It has been observed, with air-water wash techniques and hydraulic surface
wash techniques, that the water savings with the air techniques are insignificant, if they exist at all,
and the hydraulic surface wash offers a much simpler technique. —

The remaining question .is whether the filter structure should be of the gravity or pressure type.
The pressure system offers significant advantages in wastewater applications. In many instances,
the applied solids loading will be higher and more variable than in a water-treatment application.
Thus, it is desirable to have higher head available than p actical with gravity filter designs, prefera-
bly up to 20 feet of head when operating at 5 gpm/ft2. In many physical-chemical treatment

16

B Lo T S



processes, the filtration step will be followed by a granular-carbon-adsorption step. The filter
effluent from the pressure filter can pass through the downstream carbon columns without having

to be repumped, often eliminating a pumping step that would be required with a gravity filter. All
filter wash waters must be reprocessed in sewage applications. The use of the pressure filter will re-
duce the amount of wash water because of its ability to operate to higher headlosses. The back-
washing of the filter is accomplished by reversing the flow at a rate of three to four times the normal
throughput rate of 5 gpm/ft2. Direct return of the wash waters to the head of the plant would
create a very substantial hydraulic surge, which may cause the upstream clarifier to fail. Therefore,
the backwash wastewater should be collected in a storage tank and recycled to the head of the
plant at a controlled rate. The surge storage tank should be sized adequately to handle successive

backwashes from two or three filters.

It is desirable to precede the filtration step with a flow-equalization pond so that the filters
may be operated at essentially a constant rate. Provisions should be made for a feed of polymer
directly to the filter influent as a filter aid. Filter effluent turbidity and headloss should be moni-
tored continuously, with high filter headloss being used to initiate an automated backwash program.

GRANULAR-CARBON ADSORPTION

Because of the unproven economics of recovery and reuse of powdered carbon, the use of
granular carbon is the only current, practical technique available for removal of soluble organics
from coagulated raw wastewater. Chemical-oxidation techniques are not yet practical for the large
quantities of organics involved. The major design decisions facing the engineer are the selection of
a contact time (30 minutes in the example discussed earlier), the dose of carbon required (can be
conservatively estimated by assuming a removal of 0.5 pound of COD per pound of carbon before
regeneration), and the configuration of carbon contactor to be used. Typically, the carbon doses
will be substantially higher than when granular carbon is applied to coagulated and filtered second-
ary effluent. In the earlier example, a carbon dose of slightly more than 1,000 pounds per million
gallons was estimated. This magnitude of dose is not unusual when applying carbon to coagulated

raw sewage.

Contact times of about 30 minutes have been reported by many investigators as marking the
point of diminishing returns. That is to say, a drastically longer contact time would not provide any
proportionately greater removal of organics.

The two major alternative contactor configurations to be considered are open concrete vessels
of either an upflow or downflow type, and upflow, countercurrent columns in steel vessels. The
countercurrent approach (see fig. I11-2) offers a more efficient utilization of the carbon, as only the
most saturated carbon is withdrawn for generation. This effect results from the fact that as the
carbon becomes saturated with organics, it becomes heavier. When the carbon column is back-
washed, the more saturated, heavier carbon migrates to the bottom of the column where it is with-
drawn for regeneration. A semicountercurrent approach can also be achieved by using two down-
flow columns in series. As indicated in figure I11-3, water is first passed down through column A,
then down through column B. When the carbon in column A is exhausted, the carbon in column B
is only partially spent. At this time, all carbon in column A is removed for regeneration and is
replaced with fresh carbon. Column B then becomes the lead column in the series. When the carbon
in column B is spent, the carbon is removed for regeneration and is replaced with fresh carbon. This
type of operation gives only some of the advantages of countercurrent operation, because only the

- carbon near the inlet of the lead bed is saturated fully with impurities removed from the water, and
some capacity is unused in much of the rest of the carbon sent to regeneration. Also, the piping
and valving is more complex and costly than for an upflow, countercurrent column. Unless one is
attempting to use the carbon for the dual purpose of filtration and adsorption (which is not recom-
mended for most cases), there is no advantage to using the downflow approach while there are the
foregoing disadvantages. -

17



EFFLUENT

MANIFOLD
R

FLOW
METER

EFFLUENT

RATE-OF-FLOW

CONTROL

EFFLUENT CARBON COLUMN
BYPASS VALVE
CARBON COLUMN CLOSED
(TYPICAL)

f—a INFLUENT

INFLUENT
MANIFOLD
\ )
3-WAY VALVE | CARBON COLUMN
3-WAY VALVE /A / CLOSED INFLUENT HEADER
VALVE —OPEN

INFLUENT <«—e

i

L

HEADER

WASTE
AND
DRAIN LINE

arrangement for upflow countercurrent carbon con-
tactor. From Culp and Culp.10

Figure I11-2. Typical

INFLUENT
WASTE— TO CARBON
RECLAMATION
X
WASTE
| BACKWASH
CARBON
BYPASS —=| { COLUMN
A
<4
WASH WATER i
SUPPLY X
- >p————m EFFLUENT
I o FILTER TO
AST
PIPING DIAGRAM WASTE
——’—L FIRST
- FLOWA TO B,
RENEW CARBON IN A
coL |4|coL THEN, coL [4!coL
A 8 FLOW B TO A, 2 >
RENEW CARBON IN B —»
THEN,
FLOW A TOB, AND
L e = CYCLEISCOMPLETE

Figure I11-3. Two downflow carbon contactors in series. From Culp and Culp.10

18




The choice of contactor design is also dependent on the method selected for control of hydro-
gen sulfide generation in the carbon columns. The upflow, expanded bed with a downstream filter
has been used with injection of oxygen into the carbon influent for hydrogen sulfide control. The
prolific biological growth resulting from this approach would result in excessive headloss in a down-
flow, packed bed. Frequent backwashing of a downflow, packed bed has been reported effective at
Rocky River, Ohio, in controlling hydrogen sulfide. Also, breakpoint chlorination prior to down-
flow beds, although expensive, has been reported effective at the Washington, D.C., Blue Plains plant
in controlling hydrogen sulfide. Higher operating pressures and, hence, greater carbon depths may
be used in steel pressure contactors. As a result, a concrete contactor generally has a shallower car-
bon depth and a greater surface area of carbon to maintain the same contact time. Thus, there are